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<Co-location>  

Radiated Spurious Emission Test Modes 

Mode Band 
Band 
(GHz) 

Antenna Modulation Channel Frequency 
Data 
Rate 

RU Remark 

Mode 
82 

2400-2483.5 2400-2483.5 8 Bluetooth-LE_GFSK  39 2480 2Mbps - - 

U-NII-1 5.15-5.25 8+9 802.11ax HE160 50 5250 MCS0 
Full 
RU 

- 

Part 27D  N30 

 

Summary of each worse mode 

Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

82 

Bluetooth-LE_GFSK  39 2494.48 46.49 54.00 -7.51 H AVERAGE Pass Band Edge 
Bluetooth-LE_GFSK  39 4844.00 40.74 74.00 -33.26 H PEAK Pass Harmonic 

802.11ax HE160 50 5092.25 50.59 54.00 -3.41 H AVERAGE Pass Band Edge 
802.11ax HE160 50 10500.00 46.17 68.20 -22.03 V PEAK Pass Harmonic 

 

WWAN RSE  

Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

82 N30 
462000 6916.80 50.25 55.20 -4.95 H PEAK Pass Harmonic 
462000 6916.80 51.54 55.20 -3.66 V PEAK Pass Harmonic 
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Note: For all plots above, the over limit line signals are Fundamental signal which can be ignored. 
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Appendix D. Duty Cycle Plots 

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting 

802.11a 99.32 - - 10Hz 

802.11ax HE20 100 - - 10Hz 

802.11ax HE40 100 - - 10Hz 

802.11ax HE80 100 - - 10Hz 

802.11ax HE160 100 - - 10Hz 

802.11ax HE20_RU26 100 - - 10Hz 

802.11ax HE20_RU52 100 - - 10Hz 

802.11ax HE20_RU106 100 - - 10Hz 

 

802.11a  

 

 

  

720510 

 



 

 

 Sporton International Inc. (Kunshan) Page Number : D2 of D5  

TEL : +86-512-57900158    

FCC ID: U4G-AELNRNA    

    

 

  

  

 

  FCC RF Test Report Report No. : FR4N0543E  

 

 

802.11ax HE20  

 

 

802.11ax HE40 

 

 

  

720510 

 

720510 

 



 

 

 Sporton International Inc. (Kunshan) Page Number : D3 of D5  

TEL : +86-512-57900158    

FCC ID: U4G-AELNRNA    

    

 

  

  

 

  FCC RF Test Report Report No. : FR4N0543E  

 

 

802.11ax HE80 

 

 

802.11ax HE160 

 

 

  

720510 

 

720510 

 



 

 

 Sporton International Inc. (Kunshan) Page Number : D4 of D5  

TEL : +86-512-57900158    

FCC ID: U4G-AELNRNA    

    

 

  

  

 

  FCC RF Test Report Report No. : FR4N0543E  

 

 

802.11ax HE20_26RU 

 

 

802.11ax HE20_52RU 

 

 

  

720510 

 

720510 

 



 

 

 Sporton International Inc. (Kunshan) Page Number : D5 of D5  

TEL : +86-512-57900158    

FCC ID: U4G-AELNRNA    

    

 

  

  

 

  FCC RF Test Report Report No. : FR4N0543E  

 

 

802.11ax HE20_106RU 

 

 

720510 

 




